Pump and Inlet Water Manifold Assembly

®

AR
\\ -
\; € 6-&
,./ /u_w.@
P

"\

2260

@/(\\ (R)

20,
“

0211/22



Pump and Inlet Water Manifold Assembly

REF PART NO. DISCRIPTION NOTES
1 400-045 HEX NUT, 5/16 ZINC
2 415-040 LW, 5/16 ZINC
3 415-200 FW, 5/16 ZINC
4 405-430 BOLT, 6 x 30 MM ZINC
5 415-300 FNDW, 1/4 ZINC
6 405-176 BOLT, 3/8 X 6 ALLTHREAD ZINC
7 400-016 NUT, 3/8 FLANGED
8 465-685 BKRT, CAT PUMP 3CP
9 405-220 BOLT, 5/16 X 2 1/2 GR8 ZINC
10 516-210 SHAFT PROTECTOR
11 516-040 CAT PUMP MODEL 3CP1120.3 HI TEMP
12 516-230 CLUTCH MOUNTING KIT 3CP
13 365-060 CLUTCH, CAT PUMP 16.5MM 3CP
14 555-458 PLUG, 1/2" MPT HEX HEAD
15 555-642 TEE, 3/8" STREET EXTRUDED
16 551-090 VALVE, SAFETY RELIEF
17 555-214 ELBOW 90, 3/8" STREET EXTRUDED
18 555-060 CONNECTOR, JIC3/8 X 3/8 NPT
19 555-544 REDUCING NIPPLE, 1/2 MPT X 3/8 MPT
20 555-134 COUPLING, 3/8
21 555-274 HEX NIPPLE, 3/8" X 1 1/2" LONG
22 555-660 UNION COUPLING, 3/8"
23 560-113 FILTER, INLINE 1/2" (TM)
24 555-218 ELBOW 90, 1/2" STREET EXTRUDED
25 555-032 BUSHING, 1/2 MPT x 3/8 FPT
26 555-390 HOSE BARB, 5/8 BARB X 3/8 MPT
27 263-250 HOSE ASSY, UNLOADER TO PUMP (BLUE) 50"
28 263-275 HOSE ASSY, PUMP TO PANEL COLD (BLUE) 40"
29 263-285 PULSE HOSE, 45"

0211/22



Liquid Heat Exchanger

ressure
Regulator
1115/22

A
w5
ool R -460:4 vavvvvvvv

) | -
[}

2 9
(18] C
m (0]

)

Ea.rnL
o Y X
=T W



Liquid Heat Exchanger

REF PART NO. DISCRIPTION NOTES

1 555-326 HOSE BARB 90, 3/8 BARB x 3/8 MPT

2 415-200 FW, 5/16 ZINC

3 405-220 BOLT, 5/16 X 2 1/2 GR8 ZINC

4 415-040 LW, 5/16 ZINC

5 400-045 HEX NUT, 5/16 ZINC

B 405-600 CLINCH STUD, 1/4 X 1 5.5.

7 475-085 GASKET, 5 3/4" HEAT EXCH

8 485-100 COPPER COIL, 3/8 X 25' HEAT EXCH.

9 415-125 FW, 1/4 SS

10 415-020 LW, 1/4 ZINC

11 400-005 HEX NUT, 1/4 x 20 SS

12 380-232 ORING, SILICONE 70 DURO 1/2ID X 5/80D
13 555-010 BULKHEAD UNION SS 3/8 X JIC

14 555-213 ELBOW, SS 3/8 X JIC

15 555-164 DRAIN COCK, 1/4" SHORT HANDLE

16 263-265 HOSE ASSY, (RED) 10"

17 263-255 HOSE ASSY, UNLOADER TO LQ HE (BLUE) 24"
18 263-260 HOSE ASSY, LQ HE TO EX HE (RED) 31"

1115/22



Chemical Pump to Water Pump

—®

:

onnect To Chemical
Meter Valve

Connects to 3-way Valve

@

REF PART NO. DISCRIPTION NOTES
1 516-040 CAT PUMP MODEL 3CP1120.3 HI TEMP
2 516-220 ADAPTOR ASSY, CAT PUMP 3CP
3 525-46012 CHEM PUMP SS
4 555-202 ELBOW 90, 1/8" STREET EXTRUDED
-, 555-059 CONNECTOR, JIC3/8 X 1/4 NPT
6 263-295 SS HOSE ASSY - FLOW METER - 66"
7 263-296 SS HOSE ASSY - CHEM PUMP/PANEL

0311/22



Exhaust Heat Exchanger

1108/22



Exhaust Heat Exchanger

REF PARTNO.  |DISCRIPTION NOTES
1 425-165 CLAMP, #72 HOSE (4 3/4 D)
2 400-045 HEX NUT, 5/16 ZINC
3 415-040 LW, 5/16 ZINC
4 415-130 FW, 3/8 ZINC
5 465-530 BRKT, EXHAUST HEAT EXCH
5 405-220 BOLT, 5/16 X 2 1/2 GR8 ZINC
7 263-270 HOSE ASSY, EX HE TO PANEL (YELLOW) 32"
8 555-060 CONNECTOR, JIC 3/8 X 3/8 NPT
9 550-035 CHECK VALVE, 1/4 FM X FM
10 555-543 REDUCING NIPPLE, SS 3/8 MPT X 1/4 MPT
11 555-214 ELBOW 90, 3/8" STREET EXTRUDED
12 555-075 CLOSE NIPPLE, 3/8 SS
13 555-640 TEE, 3/8" FPT.
14 400-005 HEX NUT, 1/4 x 20 SS
15 415-025 LW, 1/4 SS
16 263-260 HOSE ASSY, LQ HE TO EX HE (RED) 31"
17 240-575 HEAT EXCHANGER EXHAUST SLX
18 850-120 EXHAUST HOSE ASSY 26"
19 305-275 THERMO SWITCH 265 F
20 425-015 CLAMP, #28 HOSE 15/16 x 2 1/4
21 475-335 GASKET, EXHAUST FLANGE
22 263-280 HOSE ASSY, EX HE TO REC TANK (RED) 51"
23 555-208 ELBOW 90, 1/4" STREET EXTRUDED
24 555-073 CLOSE NIPPLE, 1/4 SS
25 555-543 REDUCING NIPPLE, SS 3/8 MPT X 1/4 MPT
26 360-206 SENDER, TEMP CLEANCO
27 555-022 BUSHING, 3/8 M x 1/8 F
28 555-642 TEE, 3/8" STREET EXTRUDED
29 850-125 EXHAUST HOSE ASSY 19.70""
30 475-330 WRAP, TITANIUM EXHAUST NOT SHOWN
31 405-021 BOLT, 1/4 X 1 1/4 GRS
32 360-217 THERMOSTAT, ADJUSTABLE 0-250F NOT SHOWN

1108/22



Last Step Injection & Vacuum Port Panel

)

Front Panle (Yellow Quick Connect

1109/22



Last Step Injection & Vacuum Port Panel

REF PART NO. DISCRIPTION NOTES
1 555-922 EXTRUDED CROSS, 1/4"
2 555-058 CONNECTOR, JIC 3/8 X 1/8 NPT
x| 555-208 ELBOW 90, 1/4" STREET EXTRUDED
4 590-420 PVC HOSE BARB, 2"HB X 2"MPT
5 545-040 BALL VALVE, 2" BRASS - FEM. PIPE
6 590-240 PVC CLOSE NIPPLE, 2"
7 400-045 HEX NUT, 5/16 ZINC
8 415-040 LW, 5/16 ZINC
9 415-200 FW, 5/16 ZINC

10 845-450 VACUUM/DRAIN PORT BRACKET
11 555-052 CAP, KNURL C/W WASHER

12 555-146 COUPLING, M. HOSE TO 3/4 MPT
13 555-402 HOSE BARB,3/4 BARB X 3/4 MPT
14 551-012 VALVE, CHEMICAL METERING

15 555-202 ELBOW 90, 1/8" STREET EXTRUDED
16 551-010 VALVE, 3 - WAY 1/8 NPT

17 555-252 FERRULE, 1/4" NYLON BRAID

18 555-350 HOSE BARB, 1/4 BARB x 1/8 MPT
19 410-138 MS, 8-32 x 2 3/4 PAN PH SS

20 555-061 CONNECTOR 90, JIC 3/8 X 1/4 NPT
21 551-030 MANIFOLD, 3 PORT

22 555-452 PLUG, 1/4 MPT HEX

23 410-410 CS, 1/4-20 X 3/4 SOCS/S

24 415-020 LW, 1/4 ZINC

25 415-125 FW, 1/4 5SS

26 400-125 LOCKNUT, 8 X 32 NYLON S.S.

27 405-220 BOLT, 5/16 X 2 1/2 GR8 ZINC

263-265 HOSE ASSY, EX HE TO PANEL (RED) 10"

572-100 CLEAR BRAIDED HOSE 1/4"

263-204 SS HOSE ASSY - HTEXCH - 11"

28| 8(&8

263-203 SS HOSE ASSY - HTEXCH - 8"




Lower Panel Front Side

1129/22



Lower Panel Front Side

REF PART NO. DISCRIPTION NOTES
1 551-080 VAC LUBE PORT SLX
2 555-350 HOSE BARB, 1/4 BARB x 1/8 MPT
3 480-010 PVC TUBING, 1/4" ID CLEAR 3 INCHES
4 555-200 ELBOW 90, 1/8" FPT. EXTRUDED
5 415-125 FW, 1/4 SS
B 410-410 CS, 1/4-20 X 3/4 SOC S/S
7 555-271 HEX NIPPLE, 1/4 SS
8 580-005 Q.C. 1/4" FEM (CLOSED) INS. SLEEVE (BLU)
9 580-007 Q.C. 1/4" FEM (CLOSED) INS. SLEEVE (YELLOW)
10 580-008 Q.C. 1/4" FEM (CLOSED) INS. SLEEVE (RED)
11 555-324 HOSE BARB 90, 3/8 BARB x 1/4 MPT
12 545-005 BALL VALVE, MINI 1/4"

1129/22



Lower Panel (BackSide)




Lower Panel (BackSide)

REF PART NO. DISCRIPTION NOTES
1 415-300 FNDW, 1/4 ZINC
2 555-350 HOSE BARB, 1/4 BARB x 1/8 MPT
3 555-324 HOSE BARB 90, 3/8 BARB x 1/4 MPT
4 555-184 ELBOW 45, STREET 1/4"
5 555-059 CONNECTOR, JIC 3/8 X 1/4 NPT
6 465-651 BRKT, UNLOADER SUPPORT
7 405-600 CLINCH STUD, 1/4 X 1S.5.
8 555-022 BUSHING, 3/8 M x 1/8 F
9 555-060 CONNECTOR, JIC 3/8 X 3/8 NPT
10 555-186 ELBOW 45, 3/8" STREET EXTRUDED
11 555-642 TEE, 3/8" STREET EXTRUDED
12 555-214 ELBOW 90, 3/8" STREET EXTRUDED
13 555-004 ADPT,3/8MX3/8F
14 415-020 LW, 1/4 ZINC
15 400-005 HEX NUT, 1/4 x 20 SS
16 465-650 BRKT, UNLOADER SLX
17 415-165 FW, 5/8 SS
18 555-454 PLUG, 3/8 MPT HEX HEAD
19 410-410 CS, 1/4-20 X 3/4 SOCS/S
20 415-125 FW, 1/4SS
21 555-636 TEE, 1/4" STREET EXTRUDED
22 530-105 PULSAR UNLOADER - CP & CL
23 360-207 TEMP GAUGE, CLEANCO
24 360-217 THERMOSTAT, ADJUSTABLE 0-250F
25 415-135 FW, 3/8 SS (THIN)
26 555-320 HOSE BARB 90, 1/4 BARB X 1/8 MPT
27 425-140 CLAMP, TUBE 3/4"

2811/22



Top Panel (Front Side)

01/1223



Top Panel (Back Side)

—
o
AN
/

\a\a\

x 3 9 @




Top Panel (Front & Back side)

REF PART NO. DISCRIPTION NOTES
1 410-415 CS, 1/4 X 20 X 1/2 SS SOC
2 415-125 FW, 1/4 SS
3 845-420 CURVED FRONT PANEL SLX47
4 845-405 UPPER GRILL PANEL SLX
5 360-216 TINY TACH
5 410-130 MS, 8-32 X 1/2 PAN PHIL SS
7 845-435 TOP PANEL SLX
8 305-085 SWITCH, ROCKER - WHITE
9 352-095 THROTTLE CABLE, KUBOTA
10 352-100 CHOKE CABLE, KUBOTA
11 360-145 GUAGE, 2000 PSI CLEANCO
12 360-131 GUAGE, VAC - CLEANCO
13 415-155 FW, 1/2 SS (1 1/4 OD)
14 555-322 HOSE BARB 90, 1/4 BARB X 1/4 MPT
15 360-005 CHEMICAL FLOW METER, GPH (1- 5)
16 480-010 PVC TUBING, 1/4" ID CLEAR
17 400-038 NUT, 1/4 x 20 K-LOK
18 415-155 FW, 1/2 55 (1 1/4 OD)
19 555-355 HOSE BARB, 3/8 BARB X 1/4 FPT
20 555-132 COUPLING, 1/4"
21 555-208 ELBOW 90, 1/4" STREET EXTRUDED
22 550-070 BREATHER, VENT 1/4 NPT
23 555-350 HOSE BARB, 1/4 BARB x 1/8 MPT
24 263-290 PULSE HOSE, 22" - SLX
25 555-200 ELBOW 90, 1/8" FPT. EXTRUDED
26 555-061 CONNECTOR 90, JIC 3/8 X 1/4 NPT
27 555-320 HOSE BARB 90, 1/4 BARB X 1/8 MPT
28 410-205 MS, 10-32 X 1/2 PANPHIL SS
29 415-115 FW, 10 SS
30 555-510 REDUCING ADPT, 1/4 FPT X 1/8 MPT
31 555-206 ELBOW 90, 1/4" FPT. EXTRUDED
32 400-125 LOCKNUT, 8 X 32 NYLON S.S.

01/1723



Recovery Tank




Recovery Tank

REF PART NO. DISCRIPTION NOTES
1 590-420 PVC HOSE BARB, 2"HB X 2"MPT
2 860-545 REC TANK, SLX BARE
3 555-060 CONNECTOR, JIC 3/8 X 3/8 NPT
4 560-115 STRAINER, Y 1/2 NPT
5 555-214 ELBOW 90, 3/8" STREET EXTRUDED
B 555-032 BUSHING, 1/2 MPT x 3/8 FPT
7 555-190 ELBOW 45, 1/2 BARB X 3/8 MPT
8 555-002 ADPT,1/4M X 1/4 F
9 337-030 SOLENOID, SLX
10 555-320 HOSE BARB 90, 1/4 BARB X 1/8 MPT
11 555-020 BUSHING, 1/4 M x 1/8 F
12 555-542 REDUCING NIPPLE, 3/8 MPT X 1/4 MPT
13 555-212 ELBOW 90, 3/8" FPT.
14 555-274 HEX NIPPLE, 3/8" X 1 1/2" LONG
15 425-045 CLAMP, #72 HOSE (4 3/4 ID)
16 575-038 DUCTING HOSE 4 1/2 ID (12 Inches)
17 582-210 PLUG, 1" THREADED
18 582-212 PLUG, 1 1/4 THREADED
19 595-010 ABS PIPE, 2"
20 305-105 SWITCH, SHUT OFF/ CAD & REC TANK
21 588-015 ABS ADPT 2", S X MPT
22 400-125 LOCKNUT, 8 X 32 NYLON S.S.
23 410-125 SMS, 8 X 5/8 PAN ROB.SS
24 475-090 GASKET, INTAKE REC TANK 2"
25 590-025 SCD80 PVC ELBOW 90,2"FPTXFPT
26 498-020 PLUG, RUBBER #10 C/W TETHER
27 445-040 CATCH, RUBBER - COMPACT REC TANK
28 475-101 GASKET, CHANNEL (LINT BASKET)
29 560-205 FILTER, 2 1/2" S/S
30 475-103 GASKET, CHANNEL (FILTER)
31 560-370 FILTER BASKET, ALUMINUM, CLEANCO

1213/22



Silencer, Tensioner & Coolant Overflow




Silencer, Tensioner & Coolant Overflow

REF PART NO. DISCRIPTION NOTES
1 850-115 EXHAUST PORT ASSY SLX47
2 425-045 CLAMP, #72 HOSE (4 3/4 D)
3 572-220 SILICONE HOSE, 3 1/2" (3" LENGTH)
4 465-525 BRKT, SILENCER SLX
s 405-220 BOLT, 5/16 X 2 1/2 GR8 ZINC
B 415-130 FW, 3/8 ZINC
7 415-030 LW, 3/8 ZINC
- 400-045 HEX NUT, 5/16 ZINC
9 465-655 BRKT, TENSIONER SLX
10 390-145 TENSIONER, SPRING
11 405-316 BOLT, 1/2X2 1/2 GRD 8
12 415-155 FW, 1/2 SS (1 1/4 OD)
13 385-175 PULLEY,2BK36-IDLER W/BUSHING
14 415-152 FW, 1/2 SAE ZINC
15 415-050 LW, 1/2 ZINC
16 400-050 HEX NUT, 1/2 ZINC
17 498-104 FOOT RUBBER
17A 400-039 NUT, 10-24 K-LOK NOT SHOWEN
18 410-175 MS, 10-24 X 2 1/2 RH RB ZINC
19 600-230 RESERVOIR, COOLANT SLX
20 375-101 RADIATOR, KUBOTA
21 375-100 ENGINE, KUBOTA 32 HP GAS WG972G
22 358-255 EXHAUST PORT 47 VR2
23 850-040 SILENCER, 47 CRITICAL
24 425-166 CLAMP, HOSE 12" NOT SHOWEN

1302/23



Engine & Hayes Support Shaft




Engine & Hayes Support Shaft

REF PART NO. DISCRIPTION NOTES
1 385-108 PULLEY, PUMP KUBOTA
2 385-215 BUSHING, KUBOTA/BLOWER
3 385-210 PULLEY, KUBOTA & BLOWER
4 380-300 HAYES SUPPORT SHAFT
5 375-100 ENGINE, KUBOTA 32 HP GAS WGS72G
6 400-015 NUT, 3/8 X 16 ZINC
7 415-030 LW, 3/8 ZINC
8 415-130 FW, 3/8 ZINC
9 405-137 BOLT,3/8X21/2 GR8
10 397-038 BELT, AX28 NOT SHOWEN

0210/23



Blower & Frame ASM




Blower & Frame ASM

REF PARTNO.  |DISCRIPTION NOTES
1 405-137 BOLT, 3/8X 2 1/2 GR8
2 385-210 PULLEY, KUBOTA & BLOWER
3 380-514 LOCKING COLLAR, 7/8
4 385-230 BUSHING, BLOWER SLX 47
5 415-370 WASHER, BLOWER
5 415-130 FW, 3/8 ZINC
7 415-030 LW, 3/8 ZINC
2 400-015 NUT, 3/8 X 16 ZINC
9 358-505 TUTHILL 47 DSL TRI-LOBE BLOWER
10 475-311 GASKET, 47 INTAKE SCOOP VR2 TUTHILL
11 358-548 INTAKE SCOOP 47 SLIDE VR2 TUTHILL
12 620-405 VAC BREAKER ASSY (CLEANCO)
13 410-160 MS, 10-24 X 3/4 PAN PH S5
13A 400-130 LOCKNUT, 10 X 24 NYLON SS NOT SHOWEN
14 555-320 HOSE BARB 90, 1/4 BARB X 1/8 MPT
15 VENT NOT SOLD SEPARATELY. COMES WITH BLOWER
16 555-134 COUPLING, 3/8
17 555-274 HEX NIPPLE, 3/8" X 1 1/2" LONG
18 555-022 BUSHING, 3/8 M x 1/8 F
19 555-510 REDUCING ADPT, 1/4 FPT X 1/8 MPT
20 555-324 HOSE BARB 90, 3/8 BARB x 1/4 MPT
21 358-255 EXHAUST PORT 47 VR2
22 397-022 BELT, BX37 NOT SHOWEN

0210/23






